



Dubai Central Laboratory

Construction Materials Laboratory Section - Chemical Analysis Unit

TEST REPORT

FORMALDEHYDE LEVELS FROM WOOD PRODUCTS USING DESICCATOR

Report No:	100292215	Request No:	EMTX-2018-083753
Project No:	PS18-1007	Report Date:	11/10/2018
Project Name:	TESTING SERVICE FOR GULF TRADE LINK FZCO		
Consultant:	NA		
Contractor:	GULF TRADE LINK FZCO		
Location:	JAFZA VIEW 19 JEBAL ALI		
Source:	NOT GIVEN		
Sample Description:	WOOD		
Sampling Date/Time:	01/10/2018 10:00 AM	Lot Number:	NG
Receiving Date/Time:	02/10/2018 08:00 AM	Lot Size:	- NA
Sample Size:	24 pieces	Sender No:	FD60
Material/Mix type:		Laying Date/Production Date:	
Nominal Size / Working Block Size L * T * H (mm) :		127X70X54	

TEST RESULTS

PARAMETERS	RESULTS
Formaldehyde Concentration (Average per unit volume)-micro g/ml	< 0.30
Sampled By:	SHERINE (SUPPLIER)
Tested By:	RAMAKM
Samples Brought By:	SHERINE (SUPPLIER)
Testing Date:	03/10/2018 10:44 AM
Sampling Method:	NOT GIVEN
Sampling Report No:	
Test Method:	ASTM D 5582-14
Test Method Variation:	NIL
Remarks:	PRODUCT NAME: FIREBAN PARTICAL BOARD FD60

To verify this document please go to <http://login.dm.gov.ae/wps/portal/documentverification> and Enter Document ID: **EMTX-2018-083753** and Verification Code: **342-587** or scan the QR code below.



**This Report is computer approved and authorized by Chemical Analysis Unit
It does not require any signature**